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INKCUPS CORPORATION 
310 ANDOVER STREET, Danvers, MA 01923,United States 
 
The following sample(s) was/were submitted and identified by client as:  
 
Report on the submitted sample said to be: 
Sample Description : One sample of TPV-2 solvent. 
Amount Of Sample : --- 
Division : ApSL12200273524301TXparel Division 
Buyer’s Name : Adidas 
Summary Of Test Result : Pass 
Failure test items : ---  
Age Group : Infants 
Material Name/Code : --- 
Color Name/ Code : --- 
Supplier Name : --- 
Material Supplier : Inkcups Corporation 
Finished Product Factory : --- 
Lot No./Purchase Order No. : --- 
Model Name : --- 
Client Reference Number : --- 
PLM Number : --- 
Construction : --- 
Gauge (Knit only) : --- 
Fabric weight : --- 
Article style Number received : --- 
Season : --- 
End product : --- 
Finish : --- 
Supplier Contact Person : --- 
Country Of Supplier : Italy 
Country Of Destination : --- 
Material Component : --- 
Sample Classification : Cement systems 
Test Required Key code No. : Adidas A-01 Test Standard 2021 
Report Type : Full Test (FT) 
Full test report No. : --- 
Additional Information: : --- 
Sample Received Date : May 20,2022 
Sample Tested Date : May 20,2022 - May 27,2022 
SGS Job No. : SL12200273524301TX 
Previous Report No. : --- 
Care Instructions: : --- 
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Summary of Test Result:  (Detail test results on next page) 
 

Test Parameter Test Method 
Conclusion 
(Pass/Fail) 

Chemicals in Cement System Solvent Extraction, Analysis by GC-MS Pass 

 
 
 

Sample Photo 

 

  

 

  

 

Signed for and on behalf of 
  

SGS (Hong Kong) Limited 

  

          

        

        

          

Chan Kai Kong, Alfred, Technical Manager 
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COMPONENT LIST / List of Materials 

 

        

 

Sample 
No. 

Component 
No. 

Description Material Color Remark 

 

 

A 1 TPV-2 solvent Liquid  / 
 

 

Test Result: 
  

Chemicals in Cement System    
 

Test Method : Solvent Extraction. Analysis by LC-MS / GC-MS 
 

 Test Item(s) CAS NO. 1    
Benzene 71-43-2 ND 
Tetrachloroethane ND 
Toluene 108-88-3 5.3 mg/kg 
Xylene ND 
Trichloroethene ND 
Tetrachloroethene ND 
Dichloromethane ND 
Methylphenol 1319-77-3 ND 
Trichloromethane 67-66-3 ND 
Cyclohexanone 108-94-1 ND 
THF 109-99-9 ND 
Sum of NP and OP and NPEO and OPEO ND 
N,N-Dimethyl formamide 68-12-2 ND 
N,N-Dimethylacetamide (DMAC) 127-19-5 ND 
1-Methyl-2-pyrrolidone (NMP) 872-50-4 ND 
Monobutyltin (MBT) ND 
Dibutyltin (DBT) ND 
Triphenyltin (TPhT) ND 
Tributyltin (TBT) ND 
Trioctyltin (TOT) ND 
Monooctyltin (MOT) ND 
Dioctyltin (DOT) ND 
Cyclohexane 110-82-7 ND 
C3 and C4 alkylated benzenes ND 
Conclusion PASS    
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Notes : 
 Note: n.d. = not detected 
  mg/kg = ppm 
  * = Exceeds the TLV 
   
  Solvents Requirement Reporting 
  Limit 
  Benzene 5 mg/kg 5 mg/kg 
  Tetrachloroethane 1000 mg/kg 5 mg/kg 
  Toluene 1000 mg/kg 5 mg/kg 
  Xylene 1000 mg/kg 5 mg/kg 
  Trichloroethylene 1000 mg/kg 5 mg/kg 
  
  Tetrachloroethylene 1000 mg/kg 5 mg/kg 
  Dichloromethane 1000 mg/kg 5 mg/kg 
  Methylphenol 1000 mg/kg 5 mg/kg 
  Cyclohexane 1000 mg/kg 5 mg/kg 
  Trichloromethanel 1000 mg/kg 5 mg/kg 
  Tetrahydrofuran (THF) 1000 mg/kg 5 mg/kg 
  Σ of NP, OP, NPEO and OPEO 1000 mg/kg 50 mg/kg  
  Dimethylformamide (DMFA) 500 mg/kg 50 mg/kg 
  N,N-Dimethylacetamide (DMAC) 1000 mg/kg 50 mg/kg 
  1-Methyl-2-pyrrolidone (NMP) 1000 mg/kg 50 mg/kg 
  Monobutyltin (MBT) 1 mg/kg 0.1 mg/kg 
  Dibutyltin (DBT) 1 mg/kg 0.1 mg/kg 
  Triphenyltin (TPhT) 0.5 mg/kg 0.1 mg/kg 
  Tributyltin (TBT) n.d. 0.05 mg/kg 
  Trioctyltin (TOT) 1 mg/kg 0.1 mg/kg 
  Monooctyltin (MOT) 1 mg/kg 0.1 mg/kg 
  Dioctyltin (DOT) 1 mg/kg 0.1 mg/kg 
  Cyclohexanone 1000 mg/kg 5 mg/kg 
  C3 and C4 alkylated benzenes 1000 mg/kg 50 mg/kg 

 
 ***** End of Report *****  
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